National Mission for Clean Ganga (NMCGQG)
Ministry of Jal Shakti,

River Development & Ganga Rejuvenation
Government of India

Development and Rehabilitation of Sewage
Treatment Plants and Associated Infrastructure
Under Hybrid Annuity Based PPP Mode at
Prayagraj, Uttar Pradesh

(LOA File Number: 50123/447/121, dated 10/11/2018)

Monthly Progress Report
of

Project Engineer
May 2023

rNAHAMI
TAAMME

WAL A=COM i adanl_ =

Executing Agency Funding Agency Project Engineer Concessionaire

Prayagraj Water Pvt. Ltd.,

. (SPV of ADANI Enterprise Ltd.
National Mission for Clean AECOM India Pvt. Ltd., i i
. . and Organica Technologiak
Nigam, Prayagraj, Uttar Ganga, Ministry of Water 19/F, Bldg. 5-C, DLF Cyber
[...]

Testing of samples must be done from outlet of PSTs also for checking the efficiency of
PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9
of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be stacked
properly at the identified part of the site and proper record must be maintained.

It is recommended to follow proper safety measures during O&M, and it must be ensured
that workers must wear proper PPEs while doing work at Site.

More awareness trainings for workers must be given for encouraging them to use PPEs.

Page 10 of 17



2. RAJAPUR STP AND ASSOCIATE INFRASTRUCTURE

2.1 KPI Report

STP_OUTLET_Rajapur
25
BO
2 2
é’ 20 é 60
@ J" (=]
15 40 -
May 7 May 14 May 21 May 28 May 7 May 14 May 21 May 28
2023 2023
1.5
7.8 h
1 T 7.71” 1|hJ~tNﬂk 'IHMM
v =4 \
- A
2 f W (R
0.5 o
7.5
o im.¥al
May 7 May 14 May 21 May 28 May 7 May 14 May 21 May 28
2023 2023
150
?Ef 100 |
wv
%
[=4
N L L
= i el IL BT, | T —— _._.,,J.Lj._J,_ P S—
May 7 May 14 May 21 May 28
2023

Source: Online analyzer,
* BOD in Mg/L, COD in Mg/L and TSS in Mg/L

Note: 1. Rectification of problem for variation in data is going on as calibration of multi parameter analyzer from OEM is in progress.

2.In the blank areas, data was not transfer due to some issue in router and no calibration of FRC sensor.

Page 11 of 17



Rajapur STP, 60 MLD STP at Prayagraj d '
INLET FLOW & QUALITY REPORT a anl_\.mu
Dhaily Feed
Cluan iy -
FECAL OEWATERED
MLD pH BOD (mgf) TSS (mgll) COLIFORM FRC SLUDGE
{Design-
Dats 60 ML) REMARKS
Final Trlud Firwal
inlet pH pH Ban E""“‘; FnalT5S| intet | (De<ign-| Finat I:o""“ 4 CL:::“
M3 LT (Desigen-| [Design- | {Design- (DG (Design || [Design - =1000 [Desigm - P (20,00, 000
N ':;]“ ?:,: =30 mgt T i B "':::: 00 | BZmalll | anasy | MPHIGTS)
1 Abey23 | 75460 75 45 723 772 130 1r 328 24 295 7 I [ [E] 24 %3 BI00000 | Plant svoilublliby b 100%
Z0ey-23 | BOOED BO.0E 732 7.69 1 15 I1E a0 297 7E A IO 0.2 3y 100000 |Plant seailabii s 100%
I May23 | 75770 7577 728 77 135 1n 324 &4 05 75 Fik SIHD TE] .70 TA00D0N | Plan: svadstiiity s 100
4hday 22 | 7edE0 7536 715 7 & 175 17 317 a0 791 Er FiA 00 a3 2457 300000 |Plant svadahiny s 100
fpime 3 | FEAOD =50 FET] =5 130 15 306 15 276 ag M ] %] EERT] 1700000 |Plart swsilahiey e 1005
Gy 3 | F=0D 7o 38 724 ET 135 17 116 an 703 5 MA 500 o3 3 1400000 |Flant svsllshility s 100%
F-May-231 | FESO0 7560 728 754 125 15 324 24 a1 E) He 00 02 3 g5 1700000 |Flant svallubiity s 100%
B-May-23 | 7ILO0 7110 7.23 7 52 130 17 317 a0 N7 25 HA 00 [ E] 247 1900000 | Plant swablabiity is  100%
GMay-Z3 | 71370 7137 726 7 &3 140 18 316 &4 295 25 HA 00 037 3 18 1700000 |Plant sveiahitny s 1
10-&ar 73| PO 0.0 731 755 135 17 328 a0 306 7 Fi =00 [TE] 3 7E EI0G000 | Plant svaiabeny s 100w
Ti-Mmyzd|  F3zen 7135 729 76T 130 15 324 as ame 25 [ == a3z 22 a3 1405900 | Plent svslabiliby b )00
12023 | BELO0 54 10 FET] 7 &0 140 17 312 aD 275 a5 HE To0 [TE) FENT 1700000 |Plont svoinbility ks 100%
13 May-23 | 7an00 7180 724 7 66 135 1n 320 A% U5 7E A S 0.2 3 42 1300000 |Plant seailabiin s 100%
1% May-23 | 70350 ES 7.29 765 125 15 316 an 293 E= Fik A0 FE] =15 1300000 |Plan: svedatiity s 100
1G-4ler 72| ErsI0 e 731 7 ES 130 17 I0E a4 I7E I ) =) &3 EEET] [7UCEOD | Flant avariabimy is 100
TR SE-21 | EELID EA.11 7.25 187 115 18 324 ap Z88 7 A 00 F] 22 a3 1300000 | Plan: swailebZny = 100
AT Muy-23| 7inap Fic1 7 am 757 175 17 2B ay 7m4 a5 M son) 03 =335 10060 | Plant swailnbilliby b 100%
10-Muy 23| 75160 7516 75 7.65 190 15 31E a0 206 = HA A0 3 74 50 1900000 |Flant svallubiity s 100%
1B May-23| 71180 FLEL 7.3 7 55 140 19 336 a8 09 7 rA &0 03 24 1300000 |Plant swaisbiine s 100%
Zo-May-23| 77770 727 777 771 135 17 324 an an3 25 A SO0 037 2453 1700000 |Flant svemshimy s 1 60%
2 AMarra| 72380 7136 734 772 175 16 320 s T 7 Fie [ TF] FEET] L0000 | Plant svaiabiny s 100
ZZ-Mayz3|  Fazen 7a2s 728 7.72 130 17 328 an 2493 15 M J00 03 =3 12 L0000 | Plent svsllability b )00
23 May-23| 72390 72 35 75 771 135 1n 316 24 Za7 = [T A00 [E] 23115 1300000 |Plant sveinbility b 100%
Z3.May-23 | 73zI0 7323 739 7.73 145 19 33E 48 311 Ia A 500 0.2 4_T1 1400000 |Plant swaiabiity is 100
25 May-21 | 74300 74 30 728 7 75 130 17 317 an 07 25 A 00 TF) 3 B2 1700000 |Flant svsdatility i 100%
20-4ar 72| m3TED HEIT 731 7T 140 18 T4 a4 I7E = ) =) &3 i) COOE0n _|Flant avadabimy is 100w
7 Mmy-71| B1G7D BLET 718 769 1ic 17 317 a0 84 F5 M S0 03 K] 19000 |Plan: swailebZny = 1005
2nMep-73 | noazn o 17 7325 7.72 13 15 11E 24 97 a5 [ ace) 032 =T 1700000 | Plant swollbility ks 100%
20-Muy- 21| A0 7080 [ER 7.71 140 T ] 324 44 3us 7 A [ K] 3 44 1300000 |Flunt svallabiity i 100%
I0-Muy-Z3 | 75310 75.A1 734 773 130 17 328 a0 291 = TiA 700 03 3.0 1700000 |Plant seadstifity s 100%
I May-Z3| &ESI0 ERST 733 777 145 13 337 a4 san A ) =) 0z 24 53 1300000 |Flant svemsbinmy s 1
Average | 7ata12e| a4 737 T &% 12274 | 9716 7065 2218 | 79179 FE TS A a4 B 0= FITE | 147741235

Source: Logbook of Laboratory at Sewage Treatment Plant

Page 12 of 17




2.2 Action takenreport
Month of Site Inspection May 2023

Mr. Surendra Singh Parmar, PM-I, UPJN.
Mr. Tauseef, AE, UPJN.

Mr. Manish Srivastava, JE, UPJN

Mr. Gaurav Gupta, AECOM.

Mr. Sudhir Kumar Tomar, AECOM.

Mr. Rahul Azaad, PWPL.

Mr. Girijesh, PWPL.

Mr. Saurabh, PWPL

60 MLD STP at Rajapur, Prayagraj

25 MLD SPS at Rajapur, Prayagraj

e 55 MLD MPS at Mumfodganj Prayagraj
Visit was done on 28" April 2023, 3" May 2023, 12" May 2023, 19" May2023, 23" May 2023

and following observations were made after action taken by Concessionaire on April 23 month
recommendation given by Project Engineer.

Site Inspectors

NN =

Place(s) of Inspection

e Status of Availability:

S. No. Facility Name Actual Flow Pumped /Received at
Facility (MLD)
1 Rajapur STP 67.52 t0 80.06
2 Rajapur SPS 6.45t011.28
3 Mumfodganj MPS 61.48t073.84
Note: 1) Source for above data is Register for flow record of STP & MPS.

e Status of KPlIs:

S. No. | Parameter Name Design Value Parameter Value
1 BOD - Effluent <20 mg/l 16 to 18 mg/I
2 TSS - Effluent <30 mg/I 2510 27 mg/l
3 pH — Effluent 6.5-9.0 7.581t07.72
4 Fecal coliform —Effluent | <= 1000 MPN/100 ml | 400 to 700 MPN/100 ml
5 Consistency - Sludge >20 % 22,9210 24.98 %
6 Fecal Coliform - Sludge | < 20,00,000 | 1300000 to 1700000
MPN/gTS MPN/gTS
Note: 1) Source for above data is Register for Laboratory of STP.

e Status of Energy Consumption:

S. No. Facility Name Actual Energy Consumption
(KWH/MLD)
1 Rajapur STP 10.65 to 33.27
2 Rajapur Associated Infrastructure 53.21t0 61.87
Note: 1) Source for above data is Register for Power Consumption Record of STP.

Page 13 of 17



Status of various units & records at site after action taken by Concessionaire on April 23

month recommendation given by Project Engineer.

© N o g

10.

11.

12.

Latest SCADA reports regarding KPIs for all STPs were checked to evaluate the
performance of multiparameter analyzer at outlet and it was found that the said SCADA
reports are almost stabilized as the values are recorded at an interval of 1 hour.

Online analyzer at inlet is replaced with new one. Calibration for the same is completed
by site team however, validation of calibration in presence of UPJN/Project Engineer is
pending.

Data transfer from online analyzer at the outlet of STP to CPCB servers is in progress. By
studying the graph available at the online portal, data is not available from 11:45 PM on
17" May 2023 to 9:45 AM on 18™ May 2023. Also, sudden spikes/drops can be seen in
the graphs available at the online portal which is fundamentally not correct. In addition to
this, value of residual chlorine is not shown correctly for complete month. These types of
incidents have been observed in past also. Concessionaire is required to rectify these
problems.

Communication of data from PLC system of Mumfordganj SPS has started coming to
SCADA system of STP. Concessionaire is required to submit SCADA reports along with
MPRs of this facility once correct SCADA reports start generating.

Furthermore, there is problem in receiving signals at PLC/SCADA control system from
some equipment/instruments and it is also not possible to control some of the
equipment (mainly mechanical screens) from PLC/SCADA control system. Also,
mechanical screens have provisions in PLC system for being remotely operated and
differential level sensors were also installed for the same. Therefore, the system is
available, but it is not working due to lack of wiring, etc., hence provision must be made
for operating mechanical screens through SCADA which in turn can be operated
manually or remotely as per requirement.

Flowmeters at inlet of STP is working.

Flowmeter at outlet is working.

One Grit removal units is working. One Grit removal unit is in maintenance.

SCADA reports regarding flow for Rajapur STP were checked and it was found that flow
records generated from SCADA are not matching for flowmeter of Mumfordganj SPS at
Rajapur STP and outlet flowmeter of Rajapur STP. Concessionaire is required to do the
needful.

Both Mechanical Fine screens at PTU are working but both mechanical screens are not
lifting screenings efficiently. Though the screens are running in auto mode through timer,
differential level sensors must also be made operational for running mechanical screens
more efficiently through level difference during peak and lean period.

Both UASBs were working satisfactorily. Cleaning of launders and scum from top must
be done regularly. Also, several distribution cells were found in choked condition,
cleaning for the same must be done on regular basis for avoiding such kind of situations.
If itis required to increase the manpower, then same must be done at the earliest.

It is suggested to clean the UASB reactors for removing dead sludge from the reactors
which in turn will increase the efficiency of UASBs. Hence, Concessionaire is suggested
to plan for the same. Cleaning of launders and scum from top must be done regularly.

It is observed that problem of leakage from HDP inlet pipes is very frequent. For
minimizing this problem, it was suggested to give proper supports under the pipes.
Concessionaire to please do the needful.

Page 14 of 17



13. 13 surface aerators were found running, 2 surface aerators are in maintenance. ltis
recommended to install DO analyzer in this tank also for better monitoring.

14. 1t is also suggested to clean the Aeration tank for removing dead sludge which in turn will
increase the efficiency of Aeration.

15. For Quiescent zone, it is suggested to plan for cleaning of the same for removing dead
sludge which in turn will increase the efficiency of Quiescent zone. Currently, lot of dead
sludge deposited in quiescent zone is coming along with effluent which is deteriorating
the quality of effluent.

16. Both DG sets are working. It is suggested to increase the height of chimney of DG sets
as per CPCB norms.

17. 2 out of 4 sludge transfer pumps are in working condition. Concessionaire is required to
rectify the problems.

18. Sludge dewatering unit is working.

19. For chlorination system, temporary arrangement is provided for using effluent water at
the inlet of booster pumps. Concessionaire is suggested to make this arrangement
permanent.

20. Installation of new chlorine analyzer at outlet is completed but it is not showing correct
values.

21. At flood pumping station, one pump is under maintenance. Problem for the same must
be rectified at the earliest.

22. It is continuously observed that dewatered sludge is being dumped inside the plant.
Concessionaire is required to dump the dewatered sludge in the place given by UPJN.

23. There is variation in recorded values of flow from inlet flowmeter at Rajapur STP and
outlet flowmeter of Mumfordganj SPS, please rectify the problem.

24. There is variation in recorded values of flow from inlet flowmeters at Rajapur STP and
outlet flowmeter of Rajapur STP, please rectify the problem.

25.In SCADA system, flow variation can be seen in between flow recorded in SCADA reports
and flow recorded in logbooks for all SPS/MPS. This problem must be rectified.

26. Gas holder and gas flare are not in operation. Itis part of STP facility hence must be made
operational. Also, amount of Gas generation also indicates the performance level of
UASBs. Concessionaire is requested to complete the maintenance works and take both
into operation as follow-up for the same is being done since rehab period.

27. As already discussed, all the waste material obtained during Rehabilitation Works must
be removed from the site as per point (h) in clause 8.8 of Concession Agreement or it
must be properly stacked at one place after taking proper consent from UPJN.
Concessionaire have told that this is out of their jurisdiction for which Concessionaire is
required to go through the mentioned clause and plan for the same accordingly.

28. As per Clause No.1.6 & 1.7.1 of Part — G in concession agreement, data from Computer
Maintenance Management system (CMMS) must be provided in MPR as supporting
documents for maintenance data. Currently, CMMS system is installed at Rajapur STP is
installed but not working as per requirements of day-to-day maintenance activities.
Concessionaire is required to do the modifications as discussed.

29. At Rajapur SPS following observations were made:

a) Temporary Bund at tapping Point is damaged due to the rain. It is not repaired yet.
Most of the Raw Sewage from nearby nalla is going directly into the Ganga River.
Concessionaire is suggested to rectify on urgent basis. Also, NMCG has instructed
to rectify this issue in meeting dated 26" April 2023.

Page 15 of 17



b)

c)

d)

Nalla tapping of Rajapur SPS is closed at 5:16 PM on 07.01.2023 for taking more
sewage from household network as per instructions given by UPJN.

Mechanical coarse Screens at SPS is working. Though the screens are running in
auto mode through timer, differential level sensors must also be made operational for
running mechanical screens more efficiently through level difference during peak
and lean period.

Operation of mechanical screen at SPS is not possible from SCADA.

All submersible pumps are in working condition. Pressure transmitter is not installed
in common header line of pumps yet. Also, pumps must be kept in auto mode so that
pump can start & stop on the basis of level in the sump.

30. At Mumfodganj MPS following observations were made:

31.

a)

b)

c)

d)

e)

9)

At tapping point of SPS, manual screen is broken from bottom side, maintenance for
the same is required as lot of waste is going inside SPS which can in turn will choke
the pumps.

Civil maintenance is required for the floor below bypass gate at tapping point for
stopping the leakage from bypass gate.

Both Mechanical coarse screens at MPS are working. Though the screens are running
in auto mode through timer, differential level sensors must also be made operational
for running mechanical screens more efficiently through level difference during peak
and lean period.

At Mumfodganj MPS, 4 pumps are OK for operation. Remaining 2 pumps are ok but
there is some issue in soft starter due to which it is not possible to operate them.
Pressure transmitter is not installed in common header line of pumps yet. Also,
pumps must be kept in auto mode so that pump can start & stop on the basis of level
in the sump.

Dismantling joint must be provided along with flowmeter for ease in maintenance.
NRV must be provided in common header to reduce the effect of water hammering.
Site house Keeping & landscaping must be improved. Concessionaire is suggested
to keep the Old material Properly.

Since COD is announced for all Package - Il facilities hence Concessionaire is required to
implement following documents as per Clause no. 9 & Part-G in Schedule — 10 of
Concession Agreement at the earliest:

a)

b)

d)

f)

g)
h)

Portable samplers must be provided to collect composite samples for monitoring
from inlet and outlet of STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA.
[...]
Installation & commissioning of Public Address System is not completed yet.
Housekeeping near FeCl3 dosing system needs to be improved.
In SCADA system, flow variation can be seen in recorded values of daily and monthly flow
as per site records. Also, there is variation in between flow recorded in SCADA reports
and flow recorded in logbooks. This problem must be rectified.
There is variation in recorded values of flow from inlet flowmeter at Salori STP and outlet
flowmeter of Salori STP, please rectify the problem.
Housekeeping in dewatering area must be improved, lot of sludge can be seen scattered
in this area.
All CCTV cameras are working.
Since COD is announced on 01.11.2020 for all Package - Ill facilities hence
Concessionaire is required to implement following documents as per Clause no. 9 & Part-
G in Schedule - 10 of Concession Agreement at the earliest:
a) Portable samplers must be provided to collect composite samples for monitoring
from inlet and outlet of STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA.
Also, all the instruments as mentioned in Table-3 given in clause no. 1.3.1 in Part-E
of Schedule-10 of CA must be maintained in the laboratory.
b) Calibration certificates of all the instruments must be submitted as per clause no.
9.8(a)(viii) of Concession Agreement.
c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in
Schedule-10 of CA.
d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession
Agreement.

Page 13 of 26



e) Quarterly report as per Part-G in Schedule-10 of CA.

f) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.

g) Procedure for recording & disposal of complaints.

h) Safety & Health Records. Incident reports must also be submitted along with action
plan.

i) Periodic reports from all facilities must be uploaded on Central Pollution Control
Board's Website.

j)  Scheduled Maintenance Program specifying the impact of Scheduled Maintenance
Periods on the Availability of each facility.

2.3 Recommendation’s

Some of the issues mentioned above are pending since long time and hence must be
rectified at the earliest for enhancing the efficiency of the STP.

Concessionaire must ensure satisfactory working of Online monitoring system &
transmit the data as per requirement.

All the maintenance jobs required for the observations made above must be done as
soon as possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or
Corrective. Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency of
PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause no.
1.7.9 of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be stacked
properly at the identified part of the site and proper record must be maintained.

Itis recommended to follow proper safety measures during O&M, and it must be ensured
that workers must wear proper PPEs while doing work at Site.

More awareness trainings for workers must be given for encouraging them to use PPEs.

Page 14 of 26



3. KODRA STP AND ASSOCIATE INFRASTRUCTURE

3.1KPI Report

llq i i T i M“

STP_Oullet

COD mg)

PH 14

Eodra

Moy 54 My 21

Source: Online analyzer,
* BOD in Mg/L, COD in Mg/L and TSS in Mg/L

Note: 1. Rectification of problem for variation in data is going on as calibration of multi parameter analyzer from OEM is in progress.
2. In the blank areas, data was not transfer due to some issue in router and no calibration of FRC sensor.

Page 15 of 26



kKodra STP, 25 MLD STP at Prayagraj adanl
INLET FLOW & QUALITY REPORT RTANICA
Doy Feed
Qruantity
FECAL DEWATERED
MLD pH BOD {(mgfl) TSS [(mgll) COLIFORM FHC SLUDGE
(Design-
Date 10 MLD) REMARKS
Fimal bribet Fimad
Inlet g eH B Z‘: IKLT:E Final 758 Inlark [Dersigmn Firal I:?'-r.:l:j:tm Fecal Coliform
(5] MLD | [Design: | (Dowign- | (Design- [e=tgm - <non (Design = (Design -| <1000 | [Desagn = (20,00, 006
=) E S do =8 | oa gt} rengalT) =30 pgyfT) My Moo | 0.2 mgm) (>a0m) MPRUGTS)
5.0 gl el

1Moy -=3 27420 a2 7IG 751 185 13 316 G ZBO 3] MA L] oz 212 47 1AO0D Plest wvmllobdlity in 1D0%
by FaE00 296 7 7 =5 150 12 EFE] ER) 253 23 NA HO0 [ 33 41 1700000 ot seemibomllipy w100
I-hory 23 29170 1T FETY AL 140 13 313 30 T b A A00 n2 2415 1300000 Plest wvmllobdlity ln 100%
4y 35970 3592 73m 753 135 14 30 44 2GR0 4 MA 500 [ 5] 271 10 Pl seemilability in 100%
Shlay—2T3 T9I3I0 923 TAT 751 130 15 300 40 276 3 HA SO0 ) k=8 1} 1900000 st mvmilssiity m100%
&Ny 3 P AL T34 755 140 13 S EE) Iah 2 NA A0 o2 318 1 300000 Pt svsdandny m 100%
T -2 Jagan 29 pa 723 7.AR a5 15 300 40 2EH 5 NA F00 03 24 25 1700000 Pl aresilasllity w100
B-hayy-Z3 IFFLO e 725 753 153 11 312 EES 10 P MNA so0 n2 23 bS5 1400000 Flesdt avsllabillity o= 1009
B hiny-23 IRIE0 3399 713 T= 135 13 ELn 40 pdib ] 2 MNA SO0 L ] .78 12RO Pl seemilatdlity in 100%
0Bl 23 2300 e L ] 756 145 15 320 EE) ] 24 HA Fon ] 24FL 1300000 Pl wemilasility m 100%
11 My 2 70 =323 7R 754 150 1z 316 EL] =67 1 WA SO0 oZ TZ 53 1 FOOm Flerst mvaistimy w1005
12-Bheep- TR el 4 59 729 757 130 13 08 40 ZTR = RA s00 o3 I3 35 1400000 Flars wrslansry = 100%
13 a3 700 2e7 724 =1 135 14 312 ) 25 2 NA sop o 14 79 1 IO ot seemlbabdity i 1005
] 29150 915 T TGS 145 12 324 35 xr2 0 BiA T n2 23 53 130000 Frimid womlloblity in 100%
1 5-May-23 2EIT0 28 32 7159 7.44 1450 13 316 a0 264 23 MA 00 [E] 23 39 140000 Pt semilabslity in 100%
T8 My IRITO FRIAT L | 7.95 135 11 304 EL] B Zi A 500 7 T4 13 1300000 Plerst wvmijatity w T00%
] I TwO IiE 7I2 .43 140 12 30 40 Ik £3 NA A0 [ E] T 1 2000 Plarnt svmdnidsty m 100%
1Bl 23 JEEED 25 T 7.4m 135 13 308 15 25H e oy 500 03 2q 51 1 IO Pl sremllabllity w100
=] ITIT0 3 37 723 751 155 12 316 40 251 4 BiA &00 n2 I3 n1 1400000 Plarst avsllablity = 100%
20-May-23 I5910 2591 TIG TE 15% 14 334 44 = 5 A SO0 03 = W] 1300000 el semilatility in_100%
ZV -y 3 26150 615 7 I 7.6 140 15 ELE) 40 Tivh F=] hn 00 F] 2414 1300000 Pl wvmilasility m 100
2= Moy 23 == v iy 7R 7.43 155 13 B L ELE | 71 WA SO oz b = 1 AT Plant avaiabeny w1005
I P IB 2I0E0 205 TIE 7.42 130 1= 15 40 1Y) 14 nA 00 E] 23 49 £ FIOD Plass srvmlatisry = 100%
24 w23 3 ERGD 5 66 72 7= 135 1% ESLL] 42 el 23 NA son o2 23 B3 1 300000 ot seemibamligy s 1005
25-hay-23 2 ELAN I 54 723 747 145 13 3 30 T 22 A SO0 B 3219 1400000 Plest wvmllobdlity ln 100%
20-May-23 ERERTY EDETY 734 743 150 14 312 G 264 20 MA sS00 [ E] 3133 170000 Pl seemilatility in 100%
ET a3 IFIH0 790 7.9 753 190 15 Hm 0 Fiix ] 19 L) 00 7 2417 1300000 Frlmast mvmilssiiny w100
ZE-Moy- T3 IH3E0 T T34 T AL 135 13 ET EE) IYH 73 MA 500 [E] 3152 1A Pent wvsdandny m 100%
2023 25300 IE9 7322 7.48 145 1= 315 40 286 i i e le] o2 23 G5 1200000 Friand seallanllily s 100%
30-Mlay-23 EF T 705 725 751 140 14 30 44 71 m MNA so0 n2 EERS 1300000 Flesdt avsllabillity o= 1009
3 May-23 ITHI0 F7.ED 7.4 FAT] 150 13 370 40 ZiE 2 MNA 300 LK ] 24 28 1 FINNRO00 Pl seemilability in 100%

Average ZTOVT A2 792 (&= 7.52 VADGS 13223 INZI6 ID 2T ZTZ.19 218 ran 535,40 025 7253 14AL0000,00

Source: Logbook of Laboratory at Sewage Treatment Plant

Page 16 of 26




3.2 Action taken report

Month of Site Inspection

May 2023

Site Inspectors

Mr. Surendra Singh Parmar, PM-I, UPJN.
Ms. Shilpa, AE, UPJN.

Mr. Narendra, JE, UPJN.

Mr. Gaurav Gupta, AECOM.

Mr. Sudhir Kumar Tomar, AECOM.

Mr. Rahul Azaad, PWPL.

Mr. Rajan, PWPL.

Place(s) of Inspection

clNoo AL

25 MLD STP at Kodra, Prayagraj
25 MLD MPS at Kodra, Prayagraj

Visit was done on 25" April 2023, 8" May 2023, 15" May 2023, 20" May 2023 and following
observations were made after action taken by Concessionaire on April 23 month
recommendation given by Project Engineer.

Status of Availability:

S. No. Facility Name Actual Flow Pumped /Received at
Facility (MLD)
1 Kodra STP 25.90to 35.92
2 Kodra MPS 25.90to 35.92
Note: 1) Source for above data is Register for flow record of STP & MPS.

Status of KPIs:

S. No. | Parameter Name Design Value Parameter Value

1 BOD - Effluent <20 mg/l 11to 16 mg/I

2 TSS - Effluent <30 mg/l 20 to 25 mg/I

3 pH — Effluent 6.5-9.0 7.431t07.93

4 Fecal coliform - | <= 1000 MPN/100 400 to 700 MPN/100 m|
Effluent ml

5 Consistency - Sludge | >20 % 22.47 10 24.29%

6 Fecal Coliform - < 20,00,000 | 1200000 to 1700000
Sludge MPN/gTS MPN/gTS

Note: 1) Source for above data is Register for Laboratory of STP.

Status of Energy Consumption:

S. No. Facility Name Actual Energy Consumption
(KWH/MLD)
1 Kodra STP 32.821t0 103.89
2 Kodra Associated Infrastructure 97.26 10 105.82
Note: 1) Source for above data is Register for Power Consumption Record of STP.

Page 17 of 26



Nooahk

8.

9.

10.
11.
12.
13.

14.
15.
16.
17.
18.

19.
20.
21.

22.

Status of various units & records at site after action taken by Concessionaire on April
23 month recommendation given by Project Engineer.

Latest SCADA reports regarding KPIs for all STPs were checked to evaluate the
performance of multiparameter analyzer at outlet and it was found that the said SCADA
reports are almost stabilized as the values are recorded at an interval of 1 hour.

Variation can be seen in between recorded values of KPIs in laboratory and recorded
values of KPIsin SCADA reports of inlet analyzers which are more than the prescribed limit
given in 'Guidelines for Online Continuous Effluent Monitoring Systems (OCEMS)' by
Central Pollution Control Board. For the rectifications of the problem, Concessionaire
have informed that they are in process of replacing the current online analyzers at inlet
with new ones. This is a long-term pending issue hence Concessionaire is required to do
the needful at the earliest as per commitment given by them.

Data transfer from online analyzer at the outlet of STP to CPCB servers is in progress. By
studying the graph, it was found that sudden spikes/drops can be seen in the graphs
available at the online portal which is fundamentally not correct. In addition to this, value
of residual chlorine is not shown correctly for complete month. These types of incidents
have been observed in past also. Concessionaire is required to rectify these problems.
Flowmeter at inlet of STP is working.

Flowmeter at outlet of STP is working.

One grit removal unit is working. One grit removal unit is in maintenance.

Both Mechanical Fine Screens at PTU are working. Though the screens are running in
auto mode through timer, differential level sensors must also be made operational for
running mechanical screens more efficiently through level difference during peak and
lean period.

All Biotowers are working. Small amount of plastic waste is reaching the biotowers which
must be rectified by doing overhauling of mechanical screens at PTU.

All Aeration tanks are working.

Both DO Analyzer are not working at outlet of aeration tank.

All Aeration blowers are working.

All Centrifuges are in working condition.

Drainage system must be provided near the sludge collection area of dewatering system
for avoiding sludge accumulation.

All Sludge Recirculation Pumps are working.

Both Centrifuge Feed Pumps are working.

Both Secondary Clarifiers are working.

Thickener unit is working.

Both Chlorine Dosing Systems are working. Residual chlorine in effluent was found to be
around 0.2 to 0.3 mg/I.

Installation of new chlorine analyzer at outlet is completed but it is not showing correct
values.

It is continuously observed that dewatered sludge is being dumped inside the plant.
Concessionaire is required to dump the dewatered sludge in the place given by UPJN.
There is variation in recorded values of flow from inlet flowmeter at Kodra STP and outlet
flowmeter of Kodra STP, please rectify the problem.

One Mechanical coarse Screens at MPS is working. One Mechanical coarse Screens is
under maintenance Though the screens are running in auto mode through timer,
differential level sensors must also be made operational for running mechanical screens
more efficiently through level difference during peak and lean period.

Page 18 of 26



23.

24,

25.
26.

27.

28.
29.

30.

At Kodra MPS, all 6 pumps are OK for operation. Pressure transmitter is not installed in
common header line of pumps yet. Also, pumps must be kept in auto mode so that they
can start & stop on the basis of level in the sump.

At Kodra MPS, it is suggested to rectify problems in old pumps also so that they be used
in emergency situation. Currently, all old pumps are not in working condition.
Landscaping of site must be improved; it needs to be made better.

As already discussed, all the waste material obtained during Rehabilitation Works must
be removed from the site as per point (h) in clause 8.8 of Concession Agreement.

As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance
Management System (CMMS) must be implemented at all Sites. CMMS system is
installed but it is required to do modifications as discussed for making it useful regarding
daily maintenance works performed at site. Concessionaire to please do the needful.
Installation of Public Address System is done but its commissioning is not completed yet.

Painting of unitsinthe STP is completed from outside. It is suggested to start the painting
work for all units from inside also.

Since COD is announced on 01.11.2020 for all Package - Ill facilities hence
Concessionaire is required to implement following documents as per Clause no. 9 & Part-
G in Schedule - 10 of Concession Agreement at the earliest:

a) Portable samplers must be provided to collect composite samples for monitoring
from inlet and outlet of STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA.
Also, all the instruments as mentioned in Table-3 given in clause no. 1.3.1 in Part-E
of Schedule-10 of CA must be maintained in the laboratory.

b) Calibration certificates of all the instruments must be submitted as per clause no.
9.8(a)(viii) of Concession Agreement.

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in
Schedule-10 of CA.

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession
Agreement.

e) Quarterly report as per Part-G in Schedule-10 of CA.

f)  Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.

g) Procedure for recording & disposal of complaints.

h) Safety & Health Records. Incident reports must also be submitted along with action
plan.

i) Periodic reports from all facilities must be uploaded on Central Pollution Control
Board's Website.

j)  Scheduled Maintenance Program specifying the impact of Scheduled Maintenance
Periods on the Availability of each facility.

Page 19 of 26



3.3 Recommendation’s

Some of the issues mentioned above are pending since long time and hence must be
rectified at the earliest for enhancing the efficiency of the STP.

Concessionaire must ensure satisfactory working of Online monitoring system & transmit
the data as per requirement.

All the maintenance jobs required for the observations made above must be done as soon
as possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective.
Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency of
PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9
of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be stacked
properly at the identified part of the site and proper record must be maintained.

It is recommended to follow proper safety measures during O&M, and it must be ensured
that workers must wear proper PPEs while doing work at Site.